

TEST REPORT

APPROVED QUALITY

Company:

Schoeller Technocell GmbH & Co.KG

P.O. Box 3667
49026 Osnabrück
Germany

Paper:

The aforementioned paper was tested according to DIN EN ISO 9706 for tearing resistance, alkali reserve, Kappa number and pH value.



Result:

The testing results are documented in the test report of .

The paper fulfils the requirements of DIN EN ISO 9706 in every aspect.

Dr. Knut Hornig
Senior Vice President Research & Development

A handwritten signature in black ink, appearing to read "Knut Hornig", written over a horizontal line.

Dieter Kaumkötter
Manager Applications & Analytical Service

A handwritten signature in black ink, appearing to read "Dieter Kaumkötter", written over a horizontal line.

